SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG010316B

LTE Band 5/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum u%;" Spectrum ué]
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 780.67341 MHz -58.79 dBm -45.79 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.23463 MHz -58.81 dBém -45,81 dB
860,000 MHz 1.000 GHz 100.000 kHz 920.90909 MHz -57.87 dBm -44,87 dB 860,000 MHz 1,000 GHz 100.000 kHz 976.01399 MHz -57.81 dBm -44.81 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -46.37 dBm -33.37 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -46.85 dBm -33.85 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -42.85 dBm -29.85 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -42,91 dBm -29.81 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.05224 GHz -44,28 dBm -31.28 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.02574 GHz -44.41 dBm -31.41 d&
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.01924 MHz -58.78 dBm -45.76 dB 30.000 MHz 815.000 MHz 100.000 kHz 781.06572 MHz -58.80 dBm -45,80 dB
860,000 MHz 1.000 GHz 100.000 kHz 900.76923 MHz -57.80 dBm -44,80 dB 860,000 MHz 1,000 GHz 100.000 kHz 979.93007 MHz -57.78 dBm -44,78 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -46.30 dBm -33.30 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -46.65 dBm -33.65 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.871309 GHz -43.05 dBm -30.05 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.91939 GHz -43,02 dBm -30.02 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04074 GHz -44,19 dBm -31.19 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.04374 GHz -44.41 dBm -31.41 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG010316B

LTE Band 5/ 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectri L
Ref Level 0.00 dém Offset 10.50 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.50 dB Mode Auto Swesp
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz B807.74238 MHz -58.87 dBm -45.87 dB 30.000 MHz 815.000 MHz 100.000 kHz 798.71939 MHz -58.61 dBm -45.61 dB
860,000 MHz 1.000 GHz 100.000 kHz 963. 14685 MHz -57.84 dBm -44,84 dB 860,000 MHz 1,000 GHz 100.000 kHz 977.97203 MHz -57.85 dBm -44,85 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.897676 GHz -47.45 dBm -34.45 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.95376 GHz -47.35 dBm -34.35dB
3.000 GHz 7.000 GHz 1.000 MHz 5.93188 GHz -42.93 dBm -29.93 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.91439 GHz -43,19 dBm -30.19 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04624 GHz -44,28 dBm -31.28 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.04624 GHz -44.46 dBm -31.46 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 792.44253 MHz -58.82 dBm -45.82 dB
860,000 MHz 1.000 GHz 100.000 kHz 860.34965 MHz =-57.76 dBm -44,76 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89525 GHz -47.38 dBm -34.38 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.89630 GHz -43.12 dBm -30.12 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.07923 GHz -44.47 dBm -31.47 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG010316B

LTE Band 5/ 3MHz

Spectri L
Ref Level 0.00 dém Offset 10.50 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.50 dB Mode Auto Swesp
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 812.45002 MHz -58.67 dBm -45.67 dB 30.000 MHz 815.000 MHz 100.000 kHz 804.99625 MHz -58.76 dBm -45.76 dB
860,000 MHz 1.000 GHz 100.000 kHz 930.69930 MHz -57.85 dBm -44,85 dB 860,000 MHz 1,000 GHz 100.000 kHz 982.30769 MHz -57.85 dBm -44,85 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50037 GHz -47.38 dBm -34.38 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.53887 GHz -47.40 dBm -34.40 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99975 GHz -42.88 dBm -29.88 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -43,09 dBm -30.09 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.05824 GHz -44,30 dBm -31.30 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.04024 GHz -44.48 dBm -31.48 d&
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 621.79035 MHz -58.88 dBm -45.88 dB
860,000 MHz 1.000 GHz 100.000 kHz 935 45455 MHz =57.90 dBm -44,90 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50087 GHz -47.46 dBm -34.46 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -43.02 dBm -30.02 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.06323 GHz -44,37 dBm -31.37 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG010316B

LTE Band 5/5MHz

Spectri L
Ref Level 0.00 dém Offset 10.50 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.50 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks
10 4 SPURIOUS LINE_ ABS PABS INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 -30 dBm
-40 dBm
— S TS — |
B o . e
-50 dBm
S
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.01924 MHz -58.92 dBm -45,92 dB 30.000 MHz 815.000 MHz 100.000 kHz 809.31159 MHz -58.83 dBém -45,83 dB
860,000 MHz 1.000 GHz 100.000 kHz 952.09790 MHz -58.01 dBm -45,01 dB 860,000 MHz 1,000 GHz 100.000 kHz 916.29371 MHz -57.91 dBm -44,91 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.49688 GHz -47.22 dBm -34.22 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -47.00 dBm -34.00 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.886309 GHz -43.02 dBm -30.02 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.89739 GHz -42,97 dBm -29.97 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.05424 GHz -44,43 dBm -31.43 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.03174 GHz -44,31 dBém -31.31de
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30.000 MHz 815.000 MHz 100.000 kHz B801.46552 MHz -58.89 dBm -45.89 dB
860,000 MHz 1.000 GHz 100.000 kHz 950.83916 MHz -57.86 dBm -44,86 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51237 GHz -47.23 dBm -34.23 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.90839 GHz -43.02 dBm -30.02 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.03574 GHz -44,41 dBm -31.41 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG010316B

LTE Band 5/ 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectri L
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 812.45002 MHz -58.90 dBm -45,90 dB 30.000 MHz 815.000 MHz 100.000 kHz 607.66742 MHz -58.74 dBm -45.74 dB
860,000 MHz 1.000 GHz 100.000 kHz 974.75524 MHz -58,08 dBm -45,08 dB 860,000 MHz 1,000 GHz 100.000 kHz 979.37063 MHz -57.86 dBm -44.86 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89875 GHz -47.44 dBm -34.44 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.53337 GHz -47.40 dBm -34.40 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -43.06 dBm -30.06 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.02637 GHz -43,11 dBm -30.11 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04674 GHz -44,35 dBm -31.35 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.04174 GHz -44.43 dBm -31.43 d&
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30.000 MHz 815.000 MHz 100.000 kHz 808.52699 MHz -58.79 dBm -45.79 dB
860,000 MHz 1.000 GHz 100.000 kHz 970.27972 MHz =-57.76 dBm -44,76 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88975 GHz -47.43 dBm -34.43 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.90539 GHz -43.11 dBm -30.11 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04174 GHz -44,41 dBm -31.41 dB
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG010316B

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0075
40 Normal Voltage 0.0055
30 Normal Voltage 0.0062
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0054
0 Normal Voltage 0.0066

-10 Normal Voltage 0.0049 PASS
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0054
20 Maximum Voltage 0.0007
20 Normal Voltage 0.0000
20 Battery End Point 0.0061

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG010316B
LTE Band 7
Peak-to-Average Ratio
Mode LTE Band 7/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.16 4.03 4.41 5.36
Middle CH 2.81 4.03 4.12 5.19 PASS
Highest CH 3.04 3.91 4.20 5.16
Mode LTE Band 7/ 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.30 6.00 - -
Middle CH 5.07 5.88 - - PASS
Highest CH 5.22 5.80 - -
TEL : 886-3-327-3456 Page Number 1 A7-1 of 41

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG010316B

LTE Band 7 / 20MHz / QPSK
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG010316B
LTE Band 7 / 20MHz / 16QAM
Lowest Channel / 1RB Lowest Channel / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG010316B

LTE Band 7 / 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB
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o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
X x;
0.0 : 0.0
1 . 5 .
¥ Bt
§ s \ 5
¢ y N
1E4 + 1E4 & -
\ “'
1E 1E
l 1
|
. 1 |
o o |
CF 2.56 GHz Mean Pwr + 20.00 dB CF 2.56 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | Crest 10% | 105 | D19 | Do |
Trace 1 | 18,96 dbm 24,32 dbm 5.35 d8 3.22 0B 4.75 08 £.39 08 Trace 1 [ 19.67 dem 26,27 dbm 5.60 d8 3.19 d8 4.93 d8 5.80 d8 5.38 08
I —— I e——
L )i J [ L )i ] (I
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ssamonias. FCC RADIO TEST REPORT Report No. : FG010316B

26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 492 | 491 | 9.89 | 9.79 | 14.27 K 1457 | 18.78 | 18.78
Middle CH - - - - 495 | 491 | 9.83 | 9.79 | 14.30 @ 14.54 | 18.90 | 18.66
Highest CH - - - - 493 | 488 | 9.89 | 9.85 | 14.27  14.42 | 18.78 | 18.98

Mode LTE Band 7 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.94 - 9.71 - 1433 - | 1886 | -
Middle CH - - - - 4.91 - 1003 | - | 1445 - | 1914 | -
Highest CH - - - - 4.84 - 9.73 - | 1457 - 1930 | -

TEL : 886-3-327-3456 Page Number . A7-5 of 41
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ssamonias. FCC RADIO TEST REPORT Report No. : FG010316B

LTE Band 7

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

G o)
Ref Level 30.00 GBm  Offset 11,20 db @ RBW 100 kHz RefLevel 20,00 dBm  Offset 11,20 db @ RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 5.77 aBm ™Il 14,40 dBm|
2. 00 GHZ 2.50297000 GHz,
i
= ndBy 26.00 dB @ T ndB 26.00 dB
104 e e VAN Ay 4.915000000 MHz 104 i A, -Jw\.,xwm\ et 4.905000000 MHZ|
Q factor | 509.4 ] Q factor \ 510.3
| \
od i ! od
T § !
-10 df ¥ - 10 d Lt
/ \ \
. 20 d A
’ fun, o A
[N T W by g S ERVAVE TN
-30
40 df 40 di
50 d 50 d
-60 d 60 d
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,503759 GHz 15.77 dBm ndB_down 4.915 MHz ML 2,50207 GHz 14.40 dBm ndB_down 4,905 MHz
TL 1 2,500072 GHz -9.92 dBm ndd 26.00 dB TL L 2.500052 GHz -11,85 dbm n 26.00 dB
T2 1 2,504983 GHz -10.19 dam qQ factor 509.4 T2 1 2.504958 GHz -11.59 dam qQ factor 510.3

L it J -

J

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
15.58 dBm) ™M1[1] 15.15 dBm)
2.53631900 GHz 2 7000 GHz
= 26.00 dB)| @ "y nde 26.00 dB|
g PRV I R ket A 4.945000000 MHz 0d = Pl b Bone A, 4.905000000 MHZ|
i q factor 512.9 ’f q factor 516.9
|
o4 0d
! Ty
-10 d = -10 de -
204 f 204 ol
PRABRATA A AW e pravalt i N
a0 - -30
40 df 40 df
50 d S0 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,536319 GHz 15.58 dBm nd@ down 4.945 MH2 M1 2.53537 GHz 15.15 dBm nd@ down 4,905 MHZ
T 1 2,532542 GHz -10.62 dBm nd8 26.00 dB TL L 2,532522 GHz -10.86 dBm nd8 26,00 d8
T2 1 2,537488 GHz -10.22 dém Q factor 512.9 T2 1 2.537428 GHz -10.88 dém Q factor 516.9

L it J -

J

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 GBm  Offset 11,20 db @ RBW 100 kHz RefLevel 20,00 dBm  Offset 11,20 db @ RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 15.54 dBm| mili] 14.73 dBm|
2.56775000 GHz, 2.56710000 GHz,
20 ndg N 26.00 dB| 2 v ndg 26.00 dB|
04 ol el ke A et o '\f"\‘M"JV'ﬂ—"wv\ 4.925000000 MHz 104 A T AT ALY o awey DR 4.875000000 MHz|
T Q factor | 521.4) i Q factor 1 526.6)
J | !
od v od £ t
i T1 i
104 bt 04 ¥
\ ) ¥
P b ol " A 7 A,
g ¥ = Pl i | A (Ngy——
-30 -30
40 df 40 d
50 df 50 df
60 df -60 o
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts an 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.56775 GHz 15.54 dBm ndB down 4.925 MHz ML 2.5671 GHz 14.73 dBm ndB down 4.675 MHz
TL 1 2,565022 GHz -10.31 dam nds 26.00 dB TL L 2.565072 GHz -10.84 dam nds 26.00 d8
T2 1 2,569943 GHz -10.50 dém Q factor 5214 T2 1 2.580948 GHz -11.59 dém Q factor 526.6
L ) - L )i ) L
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ssamonias. FCC RADIO TEST REPORT Report No. : FG010316B

LTE Band 7

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

G o)
Ref Level 30.00 GBm  Offset 11,20 db @ RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.06 dBm| ™Il 1644 dBm|
M1 2.5073180 GHZ| M1 2.5090360 GHz
= - - i, 26.00 dB @ ndB 26.00 dB
04 [ i T T 9.890000000 MHZ, 104 ol e S BT 9.790000000 MHZ|
! Q factor | 253.5) / Q factor 256.3
od od
!
-tod -10 df ]
20 d I~ - 20 e ~
| 220 7 I ——h— \ R L
-30 -30
40 df 40 di
50 d 50 d
-60 d 60 d
CF 2,505 GHz 1001 pts Span 20.0 MHz CF 2.505 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,507318 GHz 17.06 dBm ndB_down 9.89 MHz ML 2.500036 GHz 16.44 dBm ndB_down 9,79 MHZ
TL 1 2,500085 GHz -8.686 dBm nd8 26.00 dB TL L 2.500165 GHz -10.03 dbm n 26.00 dB
T2 1 2,509975 GHz -8.77 dem qQ factor 253.5 T2 1 2.509955 GHz -9.99 dem qQ factor 256.3

L I ]

J

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.96 dBm) ™M1[1] 15.04 dBm)
L 2.5912240 GHZ| 2.5394020 GHz
20 - 20 -
e _ndB e 26.00 dB , . _ndB 26.00 dB
o { V] ~ e 9.830000000 MHZ 104 a T B 9.790000000 MHz
] Q factor 257.5) Q factor 1 258.8
04 04 |
; {2
-tod f 10 "
N S S - N N
| o — _ 20-ds - _
Ve 2 =
o » ——
a0 -30
40 df 40 de
50 d 50 d
-60 d 60 d
CF 2,535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2.531224 GHz 16.96 dBm ndB_down 9.83 MHz ML 2.533402 GHz 15.94 dBm ndB_down 9,79 MHZ
TL 1 2,529985 GHz -9.18 dBm nd8 26.00 dB TL L 2.530165 GHz -10.26 dBm nd8 26.00 dB
T2 1 2,539815 GHz -8.43 dBm Q factor 257.5 T2 1 2.539955 GHz -10.13 dém Q factor 258.8
L U J wa L JU J

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

ctrum vectrum
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
MiL1] 16.53 dBm) MiL1] 15.76 dBm)
2.5610240 GHz 2.5612040 GHz]
e Y 26.00 dB & x. . nd8 26.00 dB
04 [ 9.890000000 MHz, 04 A A e R 9.850000000 MHZ]
] Q factor \l 250.9) ] Q factor 260.0
o 4 0 d
J
-t d v - -10 di
e SEA—— — =
N
40 d 40d
50 d 50 d
60 df -60 o
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2,561024 GHz 16.53 dBm nd@ down 9.59 MHz ML 2561204 GHz 15.78 dBm nd@ down 9.65 MHz
T fy 2,559965 GHz -9.46 dam nds 26.00 d8 TL L 2560025 GHz -9.82 dam nds 26,00 da
T2 1 2569855 GHz -6.89 dBm q factor 256.9 T2 1 2.569875 GHz -9.92 dBm q factor 260.0

J J

TEL : 886-3-327-3456 Page Number : A7-7 of 41
FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT

Report No. : FG010316B

LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

G o)
Ref Level 30.00 GBm  Offset 11,20 db @ RBW 300 kHz RefLevel 20,00 dBm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.20 dBm) ™M1[1] 14.76 dBm)
2.5042330 GHZ| 2.5062110 GHz
20 20
Ty “ndB 26.00 dB Y ndB 26.00 dB
104 A e e P O e e, 14.266000000 MHzZ| 104 — AV Pty " SNV, 14.565000000 MHz
| Q factor i 175.5 i Q factor 3\ 172.1
|
od | o : L
1i ' T b1
~1od L -0 d =
/ \ ! \
20 d N 20 d
- RSV N [ AT X
A N TN | VY A A
A AL s o
-40 ds -40 di
50 d -50 di
&nd 60 d
CF 2.5075 GHz 1001 pts Span 90.0 MHz CF 2.5075 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,504233 GHz 15.20 dBm ndB_down 14.266 MHz ML 2.506211 GHz 14.76 dBm ndB_down 14,565 MHZ
TL 1 2,500307 GHz -10.45 dbm ndd 26.00 dB TL L 2.500187 GHz -11.11 dam n 26.00 dB
T2 1 2,514573 GHz -10.28 dém Q factor 175.5 T2 1 2.514753 GHz -11.09 d8m Q factor 172.1

L I ]

J

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.07 dBm) ™M1[1] 14.08 dBm)
2.5912540 GHz 2.5312840 GHZ]
= i nd 26.00 dB @ . nd 26.00 dB
o AN S W N W Sy 14.206000000 MHz 0d el BU i vy 14.535000000 MHz|
T Q factor 177.1 Q factor § 174.1
o d ﬂ 0 di |
10 df — -10 o 7
B L 204 3 ol
VI et ’
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.531254 GHz 16.07 dam nd8 down 14,205 MHz ML 2.531284 GHz 14.88 dam nd8 down 14,535 MHz
T 1 2,527927 GHz -9.45 dBm nd8 26.00 dB TL L 2.527687 GHz -11.41 dbm nd8 26.00 dB
T2 1 2, 542223 GHz -10.21 dém Q factor 177.1 T2 1 2.542223 GHz -11.18 dém Q factor 174.1

L I ]

L U ]

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.1a dBm| mili] 15.19 dBm|
" 2.5592030 GHZ| 2.5559970 GHz
20 ¥ ndB 26.00 dB 20 Y ndB 26.00 d8
T A el aatary T PO AT A W A -
04 By A 14.266000000 MHz 104 / ) v VB 14.416000000 MHz
T Q factor \ 179.4 | Q factor 177.3
| i 1
od ) 0 2 k
§ by I
-od -10d ¢ ¥
\ / L}
20 d 4 = 20 df . =
R A AT = AT i e T
) a0
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,559203 GHz 16.13 dBm ndB down 14.286 MHz ML 2.555597 GHz 15.19 dBm ndB down 14,416 MHz
TL 1 2555307 GHz -9.66 dBm ndé 26.00 dB TL 1 2.555217 GHz -11.15 dém ndé 26.00 d8
T2 1 2,569573 GHz -10.30 dém Q factor 175.4 T2 1 2.560833 GHz -10.57 dém Q factor 177.3

J

L )i ] -
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ssamonias. FCC RADIO TEST REPORT Report No. : FG010316B

LTE Band 7

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.00 dBm) ™M1[1] 13.62 dBm)
2.5085610 GHz 2.5133570 GHz,
= ndB 26.00 dB| @ Mde 26.00 dB|
. AL an, Pt A B, 18.781000000 MHz . - Ao o Mmoo 18.781000000 MHz
1 T " Qfactor | 133.6 n / Q factor™’ \‘I 133.8
i { i
o ; 0 ' J{
L i i8 2
-10 df "_ + -10 ¥
"\ / \
20d o 20d
P N A L ™
NPT N W s B VAT AP ArA e bl M
s \ AN Ly, VA
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.508561 GHz 14.00 dBm nd8 down 18.781 MHz ML 2.513357 GHz 13.62 dam nd8 down 18,781 MHz
T 1 2,500569 GHz -12.20 dbm nd8 26.00 dB TL L 2500649 GHz -12.14 dBm n 26,00 d8
T2 1 2,519351 GHz -13.16 dém Q factor 133.6 T2 1 2.519431 GHz -12.05 dém Q factor 133.8

L it J -

J

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.10 dBm) ™M1[1] 13.95 dBm)
2.5347600 GHz 2.5359990 GHZ]
= ndB 26.00 dB @ T nde 26.00 dB
. an FAL RGP P 18.901000000 MHz| " A nernl At [ 7 BY o n 18.661000000 MHz
o ‘l d Qractar ) 134.1] n f it 135.9
|
o d 0 di |
-10 df Y‘ -10 d 1’
RO rRUBR Al ivan =
e \ = v Tl
o A A - AP
a0 30
40 df 40 df
50 d S0 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,53476 GHz 14.10 dBm nd@ down 18.901 MHz M1 2.535999 GHz 13.35 dBm nd@ down 18,661 MHZ
T 1 2,52549 GHz -11.58 dam nd8 26.00 dB TL L 2,526649 GHz -12.97 dbm nd8 26,00 d8
T2 1 2,544391 GHz -11.35 dém Q factor 134.1 T2 1 2.544311 GHz -11.25 dém Q factor 135.9

L it J -

J

Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.57 dBm| mili] 13.07 dBm|
2.5588010 GHZ| 2.5611590 GHz
e v ndB 26.00 dB & ndB 26.00 dB
T W ol L) P : YL 18.781000000 MHz Y reR, 1B.981000000 MHz
10 d — — S s 10 ds — LU
T Q factor ! 136.2) j Q factor v 134.9
od t od I
i ; f |
BUE! -10d
| Y 7 ¥
20 ——* 20 dl T :
AP SVl Yoyl D Tt R (L for
30 -30 -
-40 -40 df
-50 d -50 di
-60 df -60 o
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,558801 GHz 14.57 dBm ndB down 18.761 MHz ML 2.561150 GHz 13.07 dém ndB down 18,961 MHz
T1 1 2 550649 GHz -11.27 dém nds 26.00 d8 T1 1 2.55045 GHz -13.47 dBm nds 26.00 da
T2 1 2569431 GHz -11.50 dém Q factor 136.2 T2 1 2.560431 GHz -13.21 dém Q factor 134.3
L ) - L )i ) L
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG010316B

LTE Band 7

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.95 dBm) ™M1[1] 14.02 dBm)
2.50445800 GHz 2.5013040 GHz
= ndB 26.00 dB @ ndB 26.00 dB
w0 . - e B 4.935000000 MHZ| 0d A A B 9.710000000 MHZ|
i Q factor 507.5] Q factor ’\. 257.6
/ \
o di . 0di T
04 "f‘ 10 d y
2 / |
= a(_ R N N e = \
L T A i A
Bl - J
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.505 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504458 GHz 12.95 dam nd8 down 4.935 MHz ML 2501304 GHz 14.82 dam nd8 down 9.71 Wz
TL 1 2,500032 GHz -12.97 dbm nd8 26.00 dB TL L 2.500145 GHz -11.27 dam n 26.00 dB
T2 1 2,504968 GHz -13.34 dBm Q factor 507.5 T2 1 2.509855 GHz -12.03 dém Q factor 257.6
L U J wa L J L]

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 3.83 dBm)| ™M1[1] 14.71 dBm)
2.53475000 GHz 2.5310440 GHZ]
20 20
HI ndB 26.00 dB| : ndB 26.00 dB|
_ A Brun, -~ 4.905000000 MHz| it Teas kWi - eV 10.030000000 MHz
10d ! LBy 104 S/ ah
7 Q factor 516.8 ! Q factor 252.3
od 0 d
/ 7
{ T‘
-10 d - -10 de 7
/ /
204 - 20 dim= = =
PR RS e ~ |~ -} \
a0 e 30
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,53475 GHz 13.83 dam nd8 down 4.905 MHz ML 2,531044 GHz 14.71 dBm nd8 down 10,03 WHz
T 1 2,532552 GHz -12.13 dbm nd8 26.00 dB TL L 2,529985 GHz -11.22 dam nd8 26,00 d8
T2 1 2,537458 GHz -12.52 dam Q factor 516.8 T2 1 2.539995 GHz -11.32 d8m Q factor 252.3
L U J wa L JU J L]

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

J

Spectrum pectrum
Ref Level 30.00 GBm  Offset 11,20 db @ RBW 100 kHz RefLevel 20,00 dBm  Offset 11,20 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 14.45 dBm) ™M1[1]
4751000 GHZ K
= 26.00 dB @ nolty 26.00 dB
g . .| i M A 4.835000000 MHZz 0d A e | B S, 0.730000000 MHz|
J{ 531.0] / Q factor \ 263.9
od 0di ‘f ¥
\'\_3 1 e
-10 df T -10 ‘
f \ |
20 d Ry L 0 20 d N p—
e N A N e M s -
e AN, P v | A
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.565 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2.56751 GHZ 14.45 dBm ndB_down 4.835 MHz ML 2.567338 GHz 15.12 dBm ndB_down 9,73 MHZ
TL 1 2,565112 GHz -11.55 dbm ndd 26.00 dB TL L 2.560085 GHz -11.21 dam 26.00 dB
T2 1 2,569948 GHz -11.25 dém Q factor 531.0 T2 1 2.569815 GHz -11.26 d8m 263.9
Ao L]
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ssamonias. FCC RADIO TEST REPORT Report No. : FG010316B

LTE Band 7

Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.67 dBm) ™M1[1] 1Z.44 dBm)
2.5043530 GHZ| 2.
= [ ndB 26.00 dB @ ML ndB 26.00 dB
) . s BYL o 14.326000000 MHz ¥ By 18.861000000 MHZ
d . - AT d . Wl NPT
1 1 v Qfactor’ ~ ) 1748 o v g b 133.2
od | 0 di [ ‘\
! ! ; ] }
-10 df 3 'f -10 T v
/ \ | 4
20 d ; 20 d
A g \ [\ N A
Y = rvey
40 df 40 df
50 d 50 d
&nd 60 d
CF 2.5075 GHz 1001 pts Span 90.0 MHz CF 2.51 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,504353 GHz 12.67 dBm nd@ down 14.326 MH2 M1 2.512557 GHz 12.44 dBm nd@ down 18,861 MHZ
TL 1 2,500427 GHz -13.87 dam nd8 26.00 dB TL L 2,500669 GHz -11.54 dBm n 26.00 dB
T2 1 2,514753 GHz -13.02 dém Q factor 174.8 T2 1 2.51955 GHz -13.20 d8m Q factor 133.2

L I ]

J

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.71 dBm) ™M1[1] 1228 dBm)
2.5414740 GHz 2.5301650 GHZ]
20 20
ndg M1 26.00 dB| [ ndg 26.00 dB
A - X
g R oo PO P 14.445000000 MHZ, 0d y Buw 1514 10001RRI A% iz
’l Q factdr \ 175.9 v 132.2
o d ) 0 di
i L i
| 2 i
-10 d + ‘ -10 T
[ /
2008 . / 4 20 dem—, =
Na=V. VN e N T o Ay
Vo U, A Rk AT
a0 30 ¥
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2.541474 GHz 13.71 dBm nd@ down 14.446 MH2 M1 2.530165 GHz 12.28 dBm nd@ down 19,141 MHZ
T 1 2,527837 GHz -12.78 dm nd8 26.00 dB TL L 2,52541 GHz -13.94 dam nd8 26,00 d8
T2 1 2542283 GHz -12.21 dém Q factor 175.9 T2 1 2.54455 GHz -14.19 dBm Q factor 132.2

L I ]

- )

J

Highest Channel / 15MHz / 64QAM Highest Channel / 20MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.85 dBm| mili] 12.22 dBm|
2.5583040 GHZ| 2.5579220 GHz
e ndB 26.00 dB & [ ndB 26.00 dB
. " 14565000000 MHz X By 19.301000000 MHz
10 d s SN AR et 1 10 d - = - S A
i Q factor "'"! 175.9) Jf 7 (Y e A ""“\ 132.5
|
od od +
/ | / |
-10d - 104 ip
i ¥
20d AT AT e \
N aTaay W It ) N \
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,558304 GHz 12.85 dBm ndB down 14.585 MHz ML 2.557622 GHz 12.22 dBm ndB down 19,301 MHz
T1 1 2, 585037 GHz -13.02 dém nds 26.00 d8 T1 1 2.55033 GHz -13.67 dam nds 26.00 da
T2 1 2,569603 GHz -13.15 dém Q factor 175.6 T2 1 2.56083 GHz -13.48 dam Q factor 132.5

- )i

J J

TEL : 886-3-327-3456 Page Number T A7-11 of 41
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG010316B

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 450 | 450 | 9.03 | 9.03 | 13.49  13.40 | 17.86 | 17.78
Middle CH - - - 452 | 450 | 9.03 | 9.01 | 13.34 | 13.46 | 17.90 | 17.94
Highest CH - - - 451 | 450 | 9.05 | 9.01 | 13.43 | 13.40 | 17.86 | 17.90

Mode LTE Band 7 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.50 - 9.03 13.43 17.82 | -
Middle CH - - - 4.48 - 8.99 13.46 17.86 | -
Highest CH - - - 4.47 - 8.99 13.40 17.86 | -

TEL : 886-3-327-3456 Page Number 1 A7-12 of 41
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ssamonias. FCC RADIO TEST REPORT Report No. : FG010316B

LTE Band 7

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.62 dBm)| 14.68 dBm)
1262000 GHZ 0286000 GHz
= 4.495504496 MHz @ ¥ - 4.495504496 MHz
[ET L I e fin A o
104 J} e 104 - N . warrd W \7l
od od \‘
/ A
-1 d i 10 di - -
/ / N
20 a;\ ] wan o 20 d o t —
N A e et 1o Banadl Y (WA
-30 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50282 GHz 15.82 dam ML 250286 GHz 14.68 dam
TL 1 2,5002423 GHz 9.00 dBm Oce Bw 4,495504496 MHz TL L 2.5002522 GHz 9.28 dBm Oce Bw 4.495504496 MHz
T2 1 25047378 GHz 9.74 dom T2 1 2.5047478 GHz 9.42 dom

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1 ™M1[1] 13.92 dBm)
548000 GHZ,
20 20
- . Oce Bw . Ll 3: 1] 4496 MHz
) AT PR e i . R L ANV WA, G P St
10 7 10 i ¥
J \
04 J 04 |
/ { |
-10 de f -10 d
o A 204
20 BT AT Ty B T (P
= 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.533372 GHz 15.43 dam ML 2,53548 GHz 13.92 dam
T 1 2,5327323 GHz 9.62 dBm Oce Bw 4.515484515 MHz TL L 2.5327522 GHz 9,43 dBm Oce Bw 4.495504496 MHz
T2 1 2.5372478 GHz 10.09 dam T2 1 2.5372478 GHz 9.51 dam

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,20 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] dBm| mili] 15.14 dBm|
2.56810900 GHz, 2.56917800 GHz,
e Oce B 4.505494505 MHz & 4.495504496 MHz
1 A DS ) e b e e B
10 d S mEAA = = 10 d ] At - X
ad od L
/ )
BUE f -10d
/ L
20d Lo ! N 20 di
e T 23 =i
a0 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2568109 GHz 15.54 dBm ML 2.560178 GHz 15.14 dBm
TL 1 2.5652423 GHz 9.12 dém Oce Bw 4.505494505 MHz TL 1 2.5652522 GHzZ 9.91 dBm oce Bw 4. 495504496 MHZ
T2 1 25697478 GHz 11.02 dBm T2 1 2.5607478 GHz 9.69 dbm

L )i ]
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ssamonias. FCC RADIO TEST REPORT Report No. : FG010316B

LTE Band 7

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM
(=)

(=]

Ref Level 30.00 dém  Offset 11,20 dé & RBW 300 kHz

Ref Level 20,00 dém  Offset 11.20 db & RBW 300 kHz

o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.76 dBm) ™M1[1] 15.08 dBm)
- \ 2.5037210 GHz - . 2.5022430 GHZ]
] o 9.030969031 MHz : X . 9.030969031 MHZ
I ¢ 104 i T
\ 1 \
. 0 di |
1 {
o ‘ \
N " , L
A ol g = ne
Rl A . " g
30
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.505 GHz 1001 pts Span 20.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.503721 GHz 16.76 dam ML 2502243 GHz 15.98 dam
T 1 2,5005045 GHz 11.15 dBm Oce Bw 9.030965031 MHz TL L 25004645 GHz 9.70 dBm Oce Bw 9.030969031 MHz
T2 1 2,5095355 GHz 11.18 dam T2 1 2.5094955 GHz 10.07 dam

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.64 dBm) ™M1[1] 16.69 dBm)
0 I 2.5926820 GHZ| - 2.5325220 GHz]
N p T2 9.030960031 MHz ; X 9.010989011 MHZ
A T s - o e pmnmm s T
10 di ¥ Y\ 10 d L ®
i / L A [ \
o T T o / \
[ \ / \
10 df -10 o
/ \ {
y s A — o |
o — 20 e < =
e P 2 o e B
= 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2537682 GHz 17.64 dam ML 2.532522 GHz 16.69 dam
T 1 2,5305045 GHz 10.62 dBm Oce Bw 9.030965031 MHz TL L 2,5304645 GHz 10.43 dBm Oce Bw 9.010969011 MHz
T2 1 2,5395355 GHz 11.69 dam T2 1 25394755 GHz 9.76 dam
L U J wa L JU L]

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.85 dBm| mili] 16.24 dBm|
2.5645000 GH " 2.5687760 GH
20 - e 20 1 o
P 065 B § 0.050949051 MHz I P OccBw X 9.010989011 MHz
e By e - A e | e e A e
10d r}/- e 10 ds — - ~ '\.
/ 1 / L
od - 0d 7 -
/ ‘l / |
BUE! -10d
i \ / i
oo - o prl I,
2048 e e —— | 20 YN
) 30
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,5645 GHz 16.85 dBm ML 2.568776 GHz 16.24 dBm
TL 1 25604446 GHz 10.52 dem oce Bw 9.050949051 MHz T1 1 2.5604845 GHz 9.82 dBm oce Bw 9.010989011 MHZ
T2 1 2 5604955 GHz 10.50 dBm T2 1 2.5604955 GHz 9.67 dbm

L )i ]
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG010316B

LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.89 dBm)
= 13.486515487 MHz @
B T s PN i Lo et
10 d 2 NS )l \ 10 d s Tal Y.
[ [
o d / 0 di |
I | If ]l
-10 df -10 d
‘ ! \
204 VW v . e .
$rntiond el i B e M P
a0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.5075 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.513644 GHz 14,89 dam ML 2.512535 GHz 14,92 dam
T 1 2,5007567 GHz 9.63 dBm Oce Bw 13.486513487 MHz TL L 2.5008167 GHz 9.02 dBm Oce Bw 13.396603397 MHz
T2 1 2.5142433 GHz 10.59 dam T2 1 2.5142133 GHz 9.63 dam

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 15.10 dBm)
2 2.5291260 GHZ]
20 20 T
. 13.39666508 X 13.456543457 MHz
AP W P P, .V
10 df W 11 10 d } L DAY Rl Vi Yhdti
0 di + 0 d r
10 d 4 - 10 di / ‘(
0 ! \ o L \
3 vy vy “ AT i
A
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.529995 GHz 16.24 dam ML 2,529126 GHz 15.10 dam
T 1 2,5263167 GHz 11.04 dBm Oce Bw 13.336663337 MHz TL L 2,5282867 GHz 9.70 dBm Oce Bw 13.456543457 MHz
T2 1 25416533 GHz 9.03 dam T2 1 2.5417433 GHz 10.08 dam

\ ) J [

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.46 dBm| mili] 14.94 dBm|
20 2.5591730 GHZ| - 2.5693990 GHz
- Oce B 18426573427 MHz Y occBw 13.306603397 MHz
P o, | e e Sl Pt N P
104 —~ R e i/ A
0 f
/
BUE!
20d T — o B =
A - e W e
)
-40 -40 df
50 df -50 di
-60 df -60 di
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,559173 GHz 16.45 dBm ML 2.563399 GHz 14.94 dBm
TL 1 28557867 GHz 10.35 dBm oce Bw 13.426573427 MHz T1 1 2.5557867 GHzZ 9.51 dBm oce Bw 13.396603397 MHz
T2 1 25602133 GHz 10.31 dBm T2 1 2.5601833 GHz 9.85 dbm

L )i ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG010316B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.59 dBm) ™M1[1] 13.08 dBm)
0 2.5131970 GHZ| - 2.5144760 GHz
”{):\:Rw 17.862137862 MHz o 17.782217782 MHz
T1 - AN Joa o T
w0 }f Pt oo [ s o . 0d Tl el Lo :
\
od T |\ 0di I l
10 df -10 o F ‘,
|
|
20 d o 20 d - v \”L
s i AT N ool S s e
a0 =d0 s
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.513197 GHz 14,59 dam ML 2.514476 GHz 13.98 dBm
TL 1 2,5011289 GHz 9.19 dBm Oce Bw 17.862137862 MHz TL L 2.5011289 GHz 7.69 dam Oce Bw 17.782217782 MHz
T2 1 2,518991 GHz 9.88 dom T2 1 2.5189111 GHz 9.29 dam

Mi

ddle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.72 dBm) 13.92 dBm)
- 2.5289660 GHz - 2.5294460 GHZ]
. Occ B : 17.902097902 MHz 7 17.942057942 MHz
e N i N il e v - N
1wd i A NPTAMYLY VY L 10 d a8 iy A A
d [ . / |
a T o T
! ] \
-10 df T -10 d
A ! A
o J
RO et — Ry - N\
P v N A
bt L P U AVIY
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.528966 GHz 14,72 dBm ML 2,529446 GHz 13.32 dam
T 1 2,526009 GHz 10.74 dBm Oce Bw 17.902087502 MHz TL L 2,526009 GHz 8.14 dBm Oce Bw 17.942057942 MHz
T2 1 2.5439111 GHz 9.65 dam T2 1 2.543951 GHz 9.20 dam

L U

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.03 dBm| mili] 13.74 dBm|
20 2.5641960 GHZ| - 2.5584420 GHz
, dgt B 17.862137862 MHz T Oce B 17.002007902 MHz
£, ™, M by h |, 72 T1 rrhon A ~\
104 | A S AV N LA W LAY = 10 d . . R T—
od f od ;
\ ]
| | {
BUE! -10d f
| I
L
e S L Y. o et [5/ : R .
PO P e g, n P P N
L\ NS oy s J .
gl 30 ey
-40 -40 df
50 df -50 di
60 d -60 db
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.564195 GHz 14.03 dBm ML 2.558442 GHz 13.74 dBm
T1 1 2.551049 GHz 10.04 dBm oce Bw 17.862137862 MHz T1 1 2.551049 GHz 9.09 dBm oce Bw 17.902097902 MHz
T2 1 2 5689111 GHz 8.91 dbm T2 1 2.568951 GHz 9.29 dbm
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ssamonias. FCC RADIO TEST REPORT Report No. : FG010316B

LTE Band 7

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.10 dBm) ™M1[1] 14.29 dBm)
- 1449800 GHz - 2.5015030 GHz]
OccBw M 4.495504496 MHz K3 9.030969031 MHZ
T R . 2 11 A~
10d NP ~a i ] ‘ 104 ; Y.
/ \
0d ] } 0 d / )
7 / |
_10 - -10 d
/ / \
20d f 20d o \
v AT Pl - r~ g v Mo
e L AT S A - s
i - - o \
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504498 GHz 13.10 dam ML 2.501503 GHz 14,29 dBm
T 1 2,5002522 GHz 8.12 dBm Oce Bw 4,495504496 MHz TL L 25004645 GHz 8.68 dBm Oce Bw 9.030969031 MHz
T2 1 25047478 GHz 8.18 dam T2 1 2.5094955 GHz 8.46 dam

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
3.94 dBm)| ™M1[1] 16.08 dBm)
- 2.53578900 GHz - . 2.5320230 GHZ]
et 4.475524476 MHz - o Occ B - £.991008991 MHZ
T n P o] T2 e W o A2
104 EY = e fucf e i 104 5 Ve ) N B
/ | / |
od 0di 4
{ \ / |
-10 df 7 -10 d '\
f /
o / | 204 ) . \
ﬁs"’/\t TP P L anrd A ] e e
30 e -30 =
40 df 40 df
50 d S0 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.535789 GHz 13.94 dam ML 2532023 GHz 16.08 dam
T 1 2,5327722 GHz 8.10 dBm Oce Bw 4,475524476 MHz TL L 2,5305045 GHz 9.18 dBm Oce Bw £.991008991 MHz
T2 1 2.5372478 GHz 8.37 dam T2 1 25394955 GHz 9.05 dam

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,20 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 300 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.77 dBm| mili] 14.91 dBm|
20 2.56770000 GHz, - 2.5619230 GHz
T Oce B 4.465534466 MHz Oce B £.001008991 MHz
b - 2 S AR T2
LY. Ly i =L 10 d B i N
Y ]
\ o4
\ /
- -10d -
\ /
1 i = |
20
\\‘ F;\,_, -~ o~ W
el AT o ~
o P “
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.5677 GHz 13.77 dém ML 2.561623 GHz 14.91 dBm
T1 1 25652622 GHZ 8.37 dBm oce Bw 4. 465534466 MH2 T1 1 2.5605245 GHz 8.43 dBm oce Bw 8.991008991 MHZ
T2 1 25607278 GHz 7.24 dBm T2 1 2.5605155 GHz .87 dbm
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG010316B

LTE Band 7

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 1.22 dBm)| ™M1[1 13.71 dBm)
0 2.5115160 GHZ| - 2.5118380 GHz
Occ B 13426575427 MHz Occ B 17.822177822 MHz
TL . L9
d - ro s i T3 e
0 }( = < 10 e S
s va [
] ]
10 d - -10 di -
/ {
20d - H’ 20d #
S Lttt W ) 0 s T S e b A
40 df -40 di
50 d -50 di
&nd 60 d
CF 2.5075 GHz 1001 pts Span 90.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.511516 GHz 13.22 dam ML 2.511838 GHz 13.71 dBm
TL 1 2,5008167 GHz 9.02 dBm Oce Bw 13.426573427 MHz TL L 2.5011289 GHz 6.49 dBm Oce Bw 17.822177822 MHz
T2 1 2.5142433 GHz 7.91 darm T2 1 2.518951 GHz 7.79 dam

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 2.64 dBm)| 12.23 dBm)
- 2 ) GHz - 2.5326420 GHZ]
Occ Brat 13.456549457 MHz M1 17.862137862 MHz
11 o 3 . . Y
di s SR P - P, 2 d n R
10 i 10 7 — —
i |
od ‘ 0d |
J
|
10 df . 10 d 1
/ /
204
PURGIY TP e I P P n S _
= | VY M Y
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.539535 GHz 12.64 dam ML 2.533642 GHz 1223 dam
T 1 25262268 GHz 9.44 dBm Oce Bw 13.456543457 MHz TL L 2526049 GHz 7.89 dm Oce Bw 17.862137862 MHz
T2 1 25416833 GHz 7,64 dam T2 1 2.5439111 GHz 8.04 dam

L U

Hig

hest Channel /

15MHz / 64QAM

Highest Channel /

20MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.28 dBm| mili]
20 2.5592330 GHZ| - 2.5625170 GHz
T Oce B 13.306603397 MHz FT oce Bre 17.862137862 MHz
- - 2 T1 2
Pl Yo ey, o, T2 d Ly A
10d T 10 o i e i
] I J
od t 0 {
| |
BUE! -10d £
/ L | |
20 d L - 20 di -
e n
A AT VA - o e
A . V/ S, Py fimnd - i
G0 Al i AT A e
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,559233 GHz 14.28 dBm ML 2.562517 GHz 13.61 dBm
TL 1 2.5857867 GHzZ 8.59 dBm oce Bw 13.396603397 MHz T1 1 2.5510889 GHz 8.90 dBm oce Bw 17.862137B62 MHz
T2 1 25601833 GHz 7.89 dém T2 1 2.568951 GHz .52 dbm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG010316B

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectru || spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 dhipe_§PURIOUS LINE ABS PASS 20 chiRe -pumﬁ 1S LINE ABS PASS
10 dBm “ 10 dBm : l\
0da ‘ 0dBm J \
-10 dBm I!\ -10 dBm j |L
SPURIOUS_LINE_ABS ! ‘1 -20 dem I \ I
-30 dem / \ -30 dBm t \
-40 dBm M i f\ M 40 dem an g M
RS L,M fbm — &
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||l start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2:475 GHZ 2.49¢ GH2 1.000 MH2 249357 GHz -45.62 dém -20.62 dB 2,565 GHz 2.570 GHz 100.000 kHz 256966 GHz 21.05 dbm -8.95 d&
2,494 GHz 2.496 GHz 1.000 MHz 2.49592 GHz -41.22 dém -28.22 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -17.22 dBm -7.22 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49896 GHz -36.02 dém -26.02 dé 2,571 GHz 2.575 GHz 1,000 MHz 2.67102 GHz -32.49 dbm ~22.49 db
2.489 GHz 2.500 GHz 100000 kHz 2.50000 GHz -19.46 dBm -5.46 dB 5575 CH= 2576 Ghz 1,000 MHz 5 57503 o= 4553 dBm 3263 db
2.500 GHz 2.505 GHz 100,000 kHz 2.50033 GHz 20,86 dém -9.14 dB > 576 GHz 5 555 Chs 1,000 Mz 5 e7601 CHe 45.56 cbm 2096 b
Y
I 1 P
Date: 28.MAR.2020 12:0

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GLNEKABS_ PARS
o0 dh’_u! sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
ode : dem \
-10 dam } 10 dem R
e e | 2 It
SPURIGUS_LINE_ABS 20 dBm 1 “"\.\ I
-30 dBm o -30 dém
. M“‘"“" e, |
40 dBm L 40 dBm ‘o
et g e
i 50 dem
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz £.454 GHz 1.000 tiHz 2:49377 GHz -34.27 dBm -9.27 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56814 GHz 7.36 dbrm -22.64 dB
2494 Gz 2.495 GHz 1.000 MHz 249596 GHz -25.77 dém -12.77 d8 2.570 GHz 2.571 GHz 100,000 kHz 2.57000 GHz -20.92 dBm -10.92 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49893 GHz -20.08 dém -10.08 dé 2,571 GHz 2.575 GHz 1,000 MHz 2.67110 GHz -15.60 dbm -5.60 db
2,499 GHz 2.500 GHz 100,000 kHz 2,49999 GHz -23.15 dém -13.19 dB 5575 CH= 2 576 GHe 1,000 MHz 267502 GHz 2082 dBm 1682 dB
2,500 GHz 2,508 GHz 100,000 kHz 2,50062 GHz 7.24 dém -22.76 dB > 576 GHz 5 585 GHz 1,000 Mz 5 57608 GHe ~32.55 cbm 253 db,
T
) v j [ >
Date: 28.MAR.2020 12:11:12
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG010316B

LTE Band 7 / 5MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Spectrur || spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 20,00 dém Offset 11.20 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PAES 20 chife_PURIOUS LINE 4BS PASS
10 dBm ﬂ 10 dBm nl
0ds \L 0 dBm I
-10 dBm \ -10 dBm ’
e ] b \
SPURIOUS_LINE_ABS I b[ 20 dBm J \ I
-30 dem / \ -30 dBm ’
-40 dBm W llm F\ -40 dem {A\ i LL.
T by LH'M eini-) — |
-60 dBm &0 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||l start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHZ £.454 GHp 1,000 MHz 2.49345 GHz -45.95 dBm -20.95 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56064 GHz 20.08 dBrm -9.92 dB
2.494 GHz 2.495 GHz 1.000 MHz 2.49593 GHz -42.50 dBm -29.60 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57002 GHz -17.93 dBm -7.93 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49894 GHz -36.58 dém -26.53 d& 2,571 GHz 2,575 GHz 1,000 MHz 257108 GHz -31.00 dbm -21.00 dB
2,439 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -18.84 dBm 2,575 GHz 2.576 GHz 1,000 MHz 2.57502 GHz -45.90 dBm -32.90 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50033 GHz 20.08 dBm 2.576 GHz 2.595 GHz 1.000 MHz 2.57661 GHz -45.98 dBm -20.98 dB
—
Y
] I [ >
Date: 28.MAR.2020 12:10:10

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 11.20 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
o0 HEFJH BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS_LINE_ABS PASS
10 dem 10 dBm
ode fr b dem 1\
-10 dam | F10 dem l
SPURIDUS_LINE_ABS -20 dém I
-30 dam -30 dem ",*.\h
40 dBm 40 dBm -
— M%
50 dem -50 dBm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[[start 2.565 ahiz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2475 GHz 2.494 GHz 1.000 MHz 2.49400 GHz -33.54 d8m -8.54 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56681 GHz 6.74 dBm -23.26 dB
2.494 GHz 2.496 GHz 1.000 MHz 2.49587 GHz -27.05 dém -14.05 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -24.66 dBm -14.66 dB
2496 GHz 2.499 GHz 1.000 MHz 249893 GHz -19.82 dém -9.52 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.87111 GHz -17.86 dBm -7.86 dB
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -25.50 dém -15.50 dB 5 £75 GH= 3 576 GH= 1,000 Mz 2.57504 GHz ~29.30 dBm 1630 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50197 GHz £.05 dem -23.95 dB 2,576 GHz 2,535 GHz 1,000 MHz 2,57609 GHz -32.34 dBm -7.34 dB
—_———
T
Il i =

112:13
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG010316B

LTE Band 7/

5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur || spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 20,00 dém Offset 11.20 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PABS 20 ghife_PURIOLS LINE 4BS PASS
10 dBm fq 10 dBm
0da j \l 0dBm
-10 dBm [ \ -10 dBm
SPURIOUS_LINE_ABS [ \ -20 dem I
-30 dem / \ -30 dBm
40 dam nl -40 dBm -
AR J\ y
T dBrm —
A avi | i g
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit | Rangelow | Rangeup | REW | Frequency | PowerAbs | ALimit
2.475 GHZ 2.49¢ GH2 1,000 MHz 2.49125 GHz -46.16 dim -21.16 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56064 GHz 19.27 dbm -10.73 dB
2.484 GHz 2.495 GHz 1.000 MHz 2.49588 GHz -44.21 dem -31.21 dB 2570 GHe 2571 GHz 100,000 kHz 2 27000 OHe 1973 dBm o de
2,496 GHz 2.499 GHz 1.000 MHz 2.49891 GHz -39.32 dém -29.32 d& 2,571 GHz 2,575 GHz 1,000 MHz 257101 GHz -37.42 dbm -27.42 dB
2.489 GHz 2.500 GHz 100000 kHz 2.50000 GHz -21.07 dBm -11.07 dB 2675 GHz 2576 Ghz 1000 MH= 5 e7e80 oHe 45 94 dom S aidm
2.500 GHz 2.505 GHz 100,000 kHz 2.50032 GHz 18.67 dBm -11.13 d& 76 CHe 5 555 Chs 1000 M 57608 CHa 4615 dBm “21 19 B
—
Y
] I [ >
Date: 28.MAR.2020 12:24:13

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 11.20 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
o0 dh’_u! sPURIOUS ) INE_ABS PABS 20 dhi‘\L.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
ode ’\ 1 dBm 7\
-10 dam ! F10 dem h
SPURIOUS_LINE_ABS ’ﬂ“ J -20 dBm ‘I |
-30 dém — -30 dem &M
40 dBm PR sl 40 dBm
i} WW
-S0dEm -50 dBm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[[start 2.565 ahiz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:494 GHz 1.000 MHz 249591 GHz =34,33 dbm -9.33 db 2,565 GHz 2.570 GHz 100.000 kHz 2.56636 GHz 5.31 dBm -24.69 db
2.494 GHz 2.496 GHz 1.000 MHz 2.49596 GHz -20.2e dém -16.28 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -28.55 dBm -18.55 dB
2496 GHz 2.499 GHz 1.000 MHz 249892 GHz -21.44 dBm -1l.44 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57132 GHz -22.46 dBm -12.45 d&
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -26.89 dém -16.89 dB 5 £75 GH= 2 576 GHe 1,000 Mz 2.57504 GHz -30.23 B S1723 8
2.500 GHz 2.505 GHz 100.000 kHz 2.50460 GHz 5.19 dBm -24.81 dB 2.576 GHz 2.595 GHz 1.000 MHz 2.57623 GHz -33.17 dbm -8.17 db
e
T
) j [ >

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A7-21 of 41






